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Labo「atorium Techniki Budowlanej carried out the examination of the windows described in test report 46O/B+2O23

manufactured bv:

ししC 〃Terviknopiast〃

46002, Te「nopil, 38 S. Bandera Ave., Uk「aine

○　○しockingpoints 

"　-Holdfast 

SYStem � � �� � 

B=2500,Hこ18与0 :MEGAしINEEU 

F「ame ���7宣宣0-OR-宣 

Casement ���7宣之0○○R-宣 

Mu冊on ���7ま30・OR-宣 

Frame「einf. ���議寄ま8寛之8s=宣,まmm 

Case爪ant「einf. ���しま8責30x7s=宣,与m調 

Mu=ionreinf. ���Kさ42東20s=1,与mm 

Glazingbead ���6之430-1 

Sealant ���Coe責 

Hardware ���SiEGENIAFavorit 

lGU　　　　　　　　4I15l4/15l4iu=1.0 ����� 

Theparamete「sfo「othe ��d �Standa「d �143与1-1十A2 

ThetestresuItsrelatesonIytothetestedsampieandthetest 

Resistance to wind

Ioad
Class C2

Resistance to wind load

Test pressure P1 8OO Pa

Frame deflection

P「essure.,+” 1/398

Pressu「e 〃・〃 1/402

Air permeability Class 4

Air pe「meabIlity at lOO Pa

(Max test pressu「e 600 P∂)

Reference air permeabilitγ at

まOO Pa:

3m3/h m2 o「 o,75m3h m

O,93 mlh m2 Iub O,28 m3/h m

Watertightness Class 5 A ‡蒜h-eIded
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